


© 2020 United Nations Environment Programme

ISBN No: 978-92-807-3820-9
Job No: DEP/2318/NA

This publication may be reproduced in whole or in part and in any form for educational or non-profit services without special 
permission from the copyright holder, provided acknowledgement of the source is made. The United Nations Environment 
Programme would appreciate receiving a copy of any publication that uses this publication as a source.

No use of this publication may be made for resale or any other commercial purpose whatsoever without prior permission in 
writing from the United Nations Environment Programme. Applications for such permission, with a statement of the purpose 
and extent of the reproduction, should be addressed to the Director, Communication Division, United Nations Environment 
[...]
Figure 18.	 Concrete gully pot design

Source: Norwegian Water Institute (2020)

1580

100

90
1175



Section IV

Wastewater Treatment 
Technologies



Water Pollution by Plastics and Microplastics: A Review of Technical Solutions from Source to Sea36

A.	 Description of processes and 
costs for municipal WWTPs

Treating municipal wastewater in a plant is the norm in 
many developed countries. However, in low- and middle-
income countries only 33 per cent of the population is 
connected to a sewer. Wastewater for the remaining 67 
per cent is collected and pre-treated in on-site systems 
or discharged directly to soil and into water bodies (WHO 
2019). Conventional wastewater treatment requires 
preliminary, primary, secondary and tertiary steps. Table 
13 describes the main objectives to be attained during 
each stage of the wastewater treatment process in a 

conventional set-up. Low-cost technologies commonly 
used to treat wastewater, especially in developing countries, 
include waste stabilization ponds (or lagoons), wetlands 
and anaerobic processes. The costs of WWTPs are highly 
country-specific. In Annex E several cost functions are 
proposed, which could be used to tentatively estimate 
the costs of construction, operation and maintenance of 
WWTPs. Beyond the cost of technology, it is also important 
to consider human health costs in the decision to treat or 
not wastewater. This might help increase the uptake of 
more sustainable technologies as opposed to the cheapest 
options. However, there is an important knowledge gap on 
the amounts of these human health costs.

Table 13.	 Conventional treatment of wastewater: objectives, fate of microplastics and costs

Preliminary 
treatment stage

Primary treatment 
stage

Secondary treatment 
stage

Tertiary treatment stage 
and disinfection

Sequence of 
processes and 
objectives

Screening with 
metal grids to 
remove fine and 
coarse debris (i.e. 
> 10 mm in size) 

1.	Grit removal to 
remove sand, 
silt and other 
heavy particles 
(mandatory)

2.	Skimming tank for 
grease, oil and fat 
removal (common)

3.	Coagulation and 
flocculation to 
create large flocs 
of heavy metals 
and phosphorus 
[optional]

4.	Primary 
sedimentation to 
remove particulate 
matter and flocs 
leading to removal 
of heavy metals, 
organic matter 
and phosphorus 
(common)

5.	Flotation to remove 
floating materials 
and volatile organic 
compounds 
(VOCs) (e.g. those 
which are strong-
smelling) and 
grease (optional)

To achieve biological 
and physical treatment 
removing:
•	 Suspended particles 
•	 Dissolved nutrients 

(mainly nitrogen, 
possibly phosphorous)

•	 Suspended and 
dissolved organic 
material 

•	 Colloidal material
Processes are:
1.	Aerobic, anoxic or 

anaerobic biological 
reactor (mandatory); 
examples are:

a.	Suspended growth 
biological treatment

•	 Activated sludge 
(common)

•	 Membrane bioreactors 
(achieves secondary 
and tertiary treatment 
simultaneously)

b.	Attached growth 
biological treatment

•	 Trickling filters
•	 Rotating biological 

contactors
c.	Combined growth 

biological treatment
2.	Secondary 

sedimentation

Tertiary treatment 
processes are selected 
to ensure final effluent 
meets the required 
quality standard. It is 
not always absolutely 
essential. However, it is 
used to ensure adequate 
nutrient removal as well as 
removal of heavy metals 
(if not removed earlier). 
•	 Wetlands (low-cost)
•	 Membrane filtration 
•	 Biological aerated filter 
•	 Slow sand filtration
•	 Disc filtration
•	 Dissolved air flotation
•	 Adsorption 
•	 Gas stripping
•	 Ion exchange
•	 Advanced oxidation

Disinfection is applied to a 
treated effluent to reduce 
loads of pathogens exiting 
the treatment plant. It is 
achieved with:
•	 Chlorine or chlorine 

dioxide 
•	 Ozone, peracetic acid or 

other chemicals
•	 UV radiation



Wastewater Treatment Technologies 37

Preliminary 
treatment stage

Primary treatment 
stage

Secondary treatment 
stage

Tertiary treatment stage 
and disinfection

Performance 
achieved

Debris and 
floatable 
materials (based 
on design target) 

•	 BOD: typically 20-
30 per cent

•	 Suspended solids: 
typically 60-98 per 
cent 

•	 Phosphorus: 
typically 60-95 per 
cent 

•	 Other pollutants, 
including heavy 
metals (based on 
design target)

Typically 85-95 per cent 
removal for BOD and TSS

•	 Typically, 90 per cent N 
removal

•	 Other pollutants 
including heavy metals 
(based on design target)

Fate of 
macroplastics 

The major part 
of macroplastics 
removal occurs 
during this step

Smaller plastic 
articles such as 
cotton swabs 
may remain in the 
wastewater

Minimal removal Minimal removal

Fate of MPs No removal The major part of 
MPs removal occurs 
during this step, 
through:
•	 Skimming of 

grease (for floating 
MPs) (major route) 

•	 Filtration and 
gravity settling 
processes for 
heavier MPs 
trapped in flocs 
(minor rout)

Exact removal 
mechanisms for MPs are 
unknown. Sludge flocs 
and microbial secretions 
help the accumulation and 
removal of MPs in sludge. 
This phenomenon is aided 
when the contact time is 
high. Nutrient level could 
also impact on the fouling 
behaviour. MPs may also 
be ingested by protozoans 
and metazoans.
During this step the 
percentage of microplastic 
fragments removed is 
higher than that of MFs. 
This could be due to 
the fact that fibres were 
largely removed during the 
preceding treatment step.

The item number 
concentration per litre 
may increase during 
the process, while the 
concentration in mass per 
litre may be reduced.
Effluent concentrations 
range from 0.01 to 91 MPs 
per litre.

Process 
costsa in 
developing 
countriesr1

Not available •	 Investment costs: 
USD 3-40 per 
capitab (2013)

•	 O&M costs: USD 
0.1-2 per capitab  
(2013)

•	 Investment costs: USD 
10-150 per capitab

•	 O&M costs: USD 0.2-8 
per capitab

Not available 



Water Pollution by Plastics and Microplastics: A Review of Technical Solutions from Source to Sea38

Preliminary 
treatment stage

Primary treatment 
stage

Secondary treatment 
stage

Tertiary treatment stage 
and disinfection

Process 
costsa  in 
Europer4 or 
the United 
Statesr2,5 
(excluding 
sewer)

Acquisition costs 
per m2 for total 
screen area: USD 
1,500 for the 
larger screen to 
USD 1,980-2,240 
for the smaller 
screen area.r4 
Full construction 
costs (design, 
fabrication and 
installation) were 
USD 44,000-
190,000 in the 
United Kingdom 
(UK).r4

Not available •	 In the United States, 
average total (capital + 
O&M) costs: USD 1,295 
per m3/day treated, or 
USD 518 per capita.r2, c

•	 Another source reports 
costs between USD 880-
2,650 per m3/day treated 
(or USD 352-1,060 per 
capita) for the United 
States.r5

•	 For conventional 
systems, capital + O&M 
costs average USD 
1,717 per m3/day (or 
USD 687 per capita)r2, c

•	 For wetlands, capital + 
O&M costs average USD 
159 per m3/day (or USD 
64 per capita)r2

Typical costsa  
for the full 
process 
(including 
sewer) in 
the Untied 
Statesr2,r3,r5

Not available, as treatment at this level is 
insufficient to meet the quality standards 
for treated wastewater

•	 Investment costs per 
m3/day is:
‑‑ USD 399-9,246 with an 

average of USD 3,308 
(2017)r2 (or USD 1,324 
per capita)

‑‑ USD 1,300-11,900 per 
m3/day (2014).r3

•	 O&M costs per m3/
day: USD 29-1,321 with 
average of USD 437 (or 
USD 175 per capita) 
(2017).r2

•	 Between 4 per cent (per 
cent is lower for larger 
plants) and 25 per cent 
of investment costs (13 
per cent on average)

•	 USD 124 per m3/day 
treated in Jaen, Spain.r6

Note: the costs of 
O&M include sludge 
management.

Conventional systems
•	 Investment costs per 

m3/day: USD 984-
144,224 with an average 
of USD 57,534 (2017) 
(or USD 23,000 per 
capita)

•	 O&M costs per m3/day: 
USD 76-21,804 with an 
average of USD 6,168 
(2017) (or USD 2,768 
per capita).

•	 O&M costs: Between 
1 per cent and 33 per 
cent of investment cost 
(10 per cent on average) 

Wetlandsr2 
•	 Total costs: USD 379-

11,016 with an average 
of USD 3,441 (2017) (or 
USD 1,377 per capita)

r	 References: 1Drechsel et al. 2015; 2Hunter et al. 2018; 3Guo et al. 2014, 4Keating 2014, 5SAMCO 2016, 2019; 6Pajares et al. 2019. Please refer to Annex E for 
detailed costs. For references discussing treatment at each process stage, refer to the respective sections.

a	 Investment costs include engineering, at 10-15 per cent of the total cost. They are also affected by the level of automation needed for the treating system. 
b	 Wastewater generation per capita varies per country. It is 0.186 m3/day (Iran), 0.098 m3/day (India), 0.200-0.300 m3/day (Australia), 0.455 m3/day 

(Canada), and 0.400 m3/day (United States).
c	 Costs depend on various parameters such as the type of process implemented, the treatment level required, the level of automation of the plant, etc. 

Typically:
	 •	 Investment in the United States (2019): USD 4,400 per m3/day treated for an aerobic fixed-bed bioreactor wastewater treatment system; similar for 

membrane bioreactors; -20 per cent in the case of a moving bed bioreactor. Respectively, annual O&M costs per m3/day treated are: USD 485, +25 per 
cent, +100 per cent.

	 •	 Investment in the United States (2019): USD 5,300-7,100 per m3/day treated for an anaerobic wastewater treatment system; Annual O&M per m3/day 
treated: USD 288-387 per m3.

	 •	 In Iran, investment is USD 2,600-3,000 (or USD 484-550 per capita) for a wastewater treatment system using either activated sludge, extended aeration 
activated sludge, or sequencing batch reactor. Annual O&M costs are USD 111-147 per m3/day capacity.



Wastewater Treatment Technologies 39

B.	 Macroplastics removal at 
municipal wastewater treatment 
plants

Before wastewater enters any plant for treatment it must 
flow through a debris removal structure which removes 
large floating debris, sticks or rags to protect the WWTP 
(including the mechanical equipment and piping) from 
blockage and/or damage. Then preliminary treatment (or 
pretreatment) of the wastewater is carried out through 
screening to retard the accumulation of solids and reduce 
abrasion of mechanical parts, which could help to extend 
the life of the infrastructure.

Screening is a structural unit installed to separate debris in 
and/or on water, which may include plastics, from entering 
the WWTP. Screening is made up of parallel bars or rods that 
can have a circular or rectangular opening. Screening units 
are categorized into two kinds based upon the opening size 
provided: coarse screens (bar screens) and fine screens. 
The size of a screening unit refers to the size range of 
the particles it removes. Coarse  screens remove large 
plastics from wastewater and are typically made of woven 
wire cloths with openings of 6-20 mm or larger. Common 
types of coarse screens are bar racks (or bar screens) and 
coarse woven-wire screens. Some modern WWTPs use 
both coarse screens and fine screens (Tiwari 2018). Fine 
screens with openings of 0.2-1.5 mm are practically placed 
after coarse screens to reduce smaller plastics. 

As shown in Figure 19, screens are generally placed inclining 
towards the flow of the wastewater in the wastewater inflow 
channels. Design considerations for screens include the 
depth and width of the channel; the approach velocity of the 
wastewater; the discharge height; the screen angle; wind 
and aesthetic considerations; redundancy; and head loss 
(US EPA 2020). Cleaning of accumulated wastes on coarse 
screens can be done either manually or mechanically, 
while fine screens are usually cleaned mechanically. One 
major advantage of using manually cleaned screens is 
that this requires little or no equipment maintenance 
although it requires frequent raking to avoid clogging 
and high backwater levels to avoid the build-up of waste. 
Nevertheless, increased raking frequency increases labour 
costs. Alternatively, mechanically cleaned screens tend to 
have lower labour costs than manually cleaned ones. The 
removal of the screen mat during manual cleaning may 
cause flow surges. This can reduce the solids capture 
efficiency of downstream units. Mechanically cleaned 
screens are not subject to these problems, but have high 
equipment maintenance costs (US EPA 2020). The costs 
of screen units used for plastics removal in a WWTP 
varies, depending on the type of technology used and its 
applicability in diverse situations. Suggested costs include 
construction, operation and maintenance. Currently in the 

United States, contractor bids on screenings removal in a 
wastewater project were USD 150,000-400,000 (US EPA 
2020). Graphs can be used to relate average wastewater 
flow through a plant to a specific technology.

In Greece it has been demonstrated that plastic waste is not 
totally removed during preliminary and primary treatment, 
leaving materials such as cotton swabs in the wastewater 
treated subsequently (Morgkogiannis et al. 2018). These 
could continue to disintegrate through mechanical shearing 
during the process, leading to an increase in the number of 
microplastics in the wastewater being treated.

C.	 Microplastics removal at 
municipal wastewater treatment 
plants

Microplastics from other sources contaminate wastewater, 
which then acts as a route to aquatic environments of 
microplastics discharged into the system upstream. 
Annex A presents the existing types of plastics, their uses/
applications, and their relative abundance in wastewater. 
Annex D presents the characteristics of microplastics 
found in wastewater.

1.	 Key parameters impacting municipal 
WWTP performance

Several parameters which influence the removal of 
microplastics by WWTPs are presented and discussed in 
Table 14.

Figure 19.	 Typical screen

Source: Bradley et al. (2005)



Water Pollution by Plastics and Microplastics: A Review of Technical Solutions from Source to Sea40

Table 14.	 Operating parameters which could affect WWTP performance in removing microplastics

Parameter 
Impacts recorded on untreated 
wastewater quality

Impacts on treatment or surface 
water quality

References

Population size 
and preferences 
in terms of, 
for example, 
clothing and 
washing 
practices

•	 Total particles increase with 
increased population due to 
increased total number of plastic 
fibres. The number of plastic 
fragments is not affected

•	 The profile of MPs in influent 
seems to be correlated with 
community textile laundering 
practices

A greater number of people served 
leads to higher concentrations of 
MPs in sludge.

Mason et al. 2016;
Li et al. 2018;
Sun et al. 2018;
Conley et al. 2019

Combined 
sewers

•	 High flow rates of wastewater 
must be treated because run-
off and domestic/industrial 
wastewater are combined

•	 The number of plastic fragments 
in wastewater increases, but there 
is no change in the number of 
MFs. The increase in the number 
of fragments could be linked to 
contamination from adjacent land 
use (run-off) as well as land-related 
emissions, e.g. from tyres and 
brakes

•	 MPs concentration increases with 
increase in the share of industrial 
wastewater in WWTP influent

•	 MPs concentration is reduced 
in surface water due to WWTP 
treatment

•	 WWTP reduces MPs 
concentrations in the treated 
wastewater, but the amounts 
of microplastics released could 
remain high due to the large 
volumes treated

•	 Higher concentrations of 
microplastics will be found in the 
WWTP sludge

Mason et al. 2016;
Li et al. 2018; 
Sun et al. 2018

Climate Seasonality seems to affect 
concentrations of MPs or MFs 
in wastewater, especially when 
run-off is combined with domestic 
wastewater

•	 Average temperatures and rainfall 
seem to follow a pattern similar 
to MPs concentration in sludge

•	 In the United States, neither MP 
concentrations nor MP removal 
efficiencies followed seasonal 
trends

Li et al. 2018;  Conley 
et al. 2019

Type of process Not applicable •	 Morphotypes of the MPs found 
[...]
inflow and are lost in the treatment system. This could 
be due to accumulation in other tanks.

Figure 24.	 Fate of microplastics (in numbers) as they pass through two WWTPs

Note: It is considered that the influent wastewater contains 100 per cent microplastics. The percentages for each process represent the 
microplastics reduced or contained at this stage. 

Reference: Lv et al. (2019)

Aerated grit chamber 3%
System A: Oxidation ditch System B: Membrane bioreactor

Se
co

nd
ar

y 
se

ttl
in

g 
ta

nk

In
flu

en
t 1

00
%

In
flu

en
t 1

00
%

M
BR

 ta
nk

 8
3.

5%

Rotary grit chamber 1%

Mixed liquor 3%

Sludge 80.5%

Effluent 0.5%

Aerobic tank 5%
Anoxic tank 5%

Anaerobic tank 5%
Oxidation ditch 16.5%

Water 2.5%

Sludge 74%

Effluent 3%

UV disinfection 1%

3.	 Other potential solutions to improve 
WWTP performance in microplastics 
removal

So far, most studies on microplastics have been limited 
in their scope (e.g. they have targeted few facilities 
within limited geographic ranges). The authors of this 
report were unable to find regional studies indicating 
possible microplastics discharge levels for several 
countries. In addition to the current technologies used to 
remove microplastics from wastewater, Box 6 presents 
approaches that should be explored to reduce the impacts 
of microplastics in the environment.



Wastewater Treatment Technologies 49

D.	 Microplastics removal at 
industrial wastewater treatment 
plants

The impacts of types of industrial wastewater on the types 
and concentrations of microplastics in wastewater are still 
not fully understood (Gatidou et al. 2018).

1.	 Textile dyeing WWTP - a typical case in 
China

The water requirement for textile manufacturing is 0.1-
0.2 m3 of water per kg of textile product (Xu et al. 2018). In 
this particular case, the objective of wastewater treatment 
is to remove organic pollution and chromaticity. The 
WWTP treats 30,000 metric tons/day of wastewater, with 
95 per cent in volume coming from 33 printing and dyeing 
enterprises while the remaining 5 per cent is domestic 
wastewater from residential areas. The influent wastewater 
quality is shown in Table 18. 

Details on the treatment process implemented are shown 
in Figure 25. Treatment performance is presented in Table 
18.

Box 6.	 Approaches to be explored to reduce the impacts of microplastics in the environment 

Technological 
solutions 

These preliminary findings require further investigation:
1.	Some plastic-degrading microbial species have been identified recently and seem to be able to 

remove microplastics from wastewater or sludge (Gatidou et al. 2018; Prata 2018). 
2.	Recent laboratory experiments have demonstrated the potential for pH-induced agglomeration 

to facilitate microplastics removal during some stages of the process (Herbort et al. 2018a). 
3.	There is a need to better understand the fragmentation behaviour of plastics, as well as 

microplastics removal during wastewater treatment

Analytical 
solutions

There is a need for globally accepted standardized analytical methods for microplastics analysis.

Health impacts Beyond cost of technology, it is also important to consider human health costs in the decision to 
treat or not wastewater. This might help increase the uptake of more sustainable technologies as 
opposed to the cheapest options. However, there is an important knowledge gap on the amounts 
these costs.

Policies and 
awareness

There are currently no standards for permitted microplastics concentrations in treated WWTP 
effluents. Such measures would force low-performing plants to enhance their treatment 
performance (Prata 2018). 
In addition, the investigation of long-term behaviour and impacts is a prerequisite for establishing 
permissible levels for treated wastewater effluents.



Water Pollution by Plastics and Microplastics: A Review of Technical Solutions from Source to Sea50

Table 18.	 Influent quality and treatment performance of various elemental processes in removal of 
microfibres

 Influent quality
Removal 
efficiency

Step 1: Screening 
+ grit separation + 
primary sedimentation 
(per cent)

Step 2: Aeration 
+ secondary 
sedimentation (per 
cent)

Step 3: Coagulation 
+ sand filter + 
activated carbon 
filter (per cent)

MFs 
10.0 109 per 
day a

Cumulative 76n 84n 95n

Individual 
process

76n 32n 70n

Chroma 342.0
Cumulative -82 46 85
Individual 
process

-82 70 72

COD 283.4 mg/litre

Cumulative 36 73 91

Individual 
process

36 58 68

NH3-N 3.9 mg/litre
Cumulative 28 43 68
Individual 
process

28 20 44

SS 207.8 mg/litre
Cumulative 74 93 99
Individual 
process

74 73 84

TP 0.3 mg/litre
Cumulative 24 49 77
Individual 
process

24 33 56

Reference: Xu et al. (2018)

Figure 25.	 Wastewater treatment process within a facility

Note: Poly-aluminium chloride (PAC) and Polyacrylamide (PAM) 

Reference: Xu et al. (2018)

a	 More than 80 per cent of microfibres were larger than 0.03 mm in diameter, with the majority between 0.1 and 1mm, 60 per cent of the microfibres were 
microplastics, while the remaining was remainder were composed of natural fibres.

Activated Carbon 
Filter   

Grille Regulating 
Reservoir   

Dehydration 
Machine Room   

Sludge 
Thickener   

Secondary 
Sedimentation Tank   

Primary 
Sedimentation Tank   

Aeration 
Tank   Influent

Enfluent

Sewage

PAC
PAM
NaCIO

Sludge
Agent

Dry Sludge

PAM

Waste acid   
Dilute acid   

PAC
PAM

Coagulation 
Sedimentation Tank   

Folding Board 
Reacting Tank

Sand
Filter



Wastewater Treatment Technologies 51

During industrial processes, removal of microfibres 
is mostly achieved during primary treatment and 
sedimentation and in membrane-based processes such as 
membrane bioreactor or reverse osmosis. The pigments 
found in the influent wastewater responded differently to 
the wastewater treatment process. While the percentage of 
pink and red microfibres was reduced in the final effluent 
(which is indicative of high removal efficiency), black and 
transparent microfibres increased to 16 and 24 per cent, 
respectively. For this plant the impacts of the treatment on 
the removal of pigmented microfibres remain uncertain. 
Moreover, the sludge from the WWTP was not analysed.

2.	 Landfill leachate 
Typical compositions of landfill leachate effluents in China 
are presented in Table 19. Concentrations of microplastics 
in landfill leachate were 0.42-24.58 per litre. Landfill leachate 
generation in China is estimated at 1.3-3.2 m3 per metric ton 
of waste over a 100-year period. For comparison, in Finland 
landfill leachate generation is 1.4 m3 per metric ton of 
waste. In the Chinese leachate 17 different types of plastic 
materials were identified, with PE and PP representing 
99 per cent of the total. In terms of shapes, the authors 
identified pellets (59 per cent), fragments (23 per cent) 
and fibres (15 per cent). In terms of sizes, 77.5 per cent 
of microplastics were 0.1-1 mm in diameter. Microplastics 

in landfill leachate originate from the fragmentation of 
plastics buried in landfills, as described in Annex C.

Conclusions:

•	 Concentrations of microplastics in landfill leachate 
seem to be lower than in many WWTPs. However, 
concentrations could reach 24.6 per litre.

•	 Even closed landfills could continue to generate 
microplastics in leachate. 

•	 Where plastic concentrations in landfill solid waste are 
higher than reported in China (e.g. this is the case in 
many western countries (He et al. 2018a) and is likely 
in Africa, where recycling is limited), higher microplastic 
concentrations in effluents could be expected.

In India the typical investment costs for a landfill leachate 
treatment plant are USD 10,000-73,000 per m3/day of 
treatment capacity. Annual O&M costs, which represent 2-7 
per cent of the capital costs, are typically USD 1,460 per 
m3/day (i.e. USD 4.0 per m3 of leachate treated) (Gupta and 
Singh 2007). In the United States, O&M costs are reported 
to be USD 9.3 per m3 of leachate or USD 3,240 per m3/day 
(Evoqua Water Technologies 2020).

Table 19.	 Composition of landfill leachate in China

Six landfills 
in China

Operation 
time

Storage capacity 
in million metric 
tons (Mt)

pH
COD 
(mg/litre)

BOD5 mg/
litre

Dissolved 
nitrogen 
(mg/litre)

Average MPs 
concentration 
(items per litre

Shanghai 1 2013 to date 6.9 7.8 3,052 132 1,760 11.8

Shanghai 2 2010-2016 3.8 8.0 1,905 295 1,757 1.3

Shanghai 3 1989-2014 0.23 7.7 880 36 1,217 1.0

Wuxi 2008 to date 4.23 7.9 12,220 2,371 3,711 0.7

Suzhou 1993 to date 13 7.9 3,960 1,520 2,199 3.0

Changzhou 2003 to date 3 8.0 9,815 2,493 4,106 2.9

Reference: He et al. (2018)



Section V
Technologies to Treat 
Contaminated Sewage 
Sludge



Technologies to Treat Contaminated Sewage Sludge 53

A.	 Macroplastics removal

Sewage sludge is an inevitable by-product of wastewater 
treatment. It is a mixture of solids and water produced 
during treatment. Since preliminary treatment of 
wastewater removes macroplastics and other debris, fewer 
macroplastics are found at the sewage sludge stage. The 
conventional sludge treatment technology is detailed in 
Section IV.B.

B.	 Microplastics removal

1.	 Composition of sludge
Table 20 shows microplastic concentrations in sludge 
produced at different stages of wastewater treatment. 
Different biological wastewater treatment processes 
result in different concentrations of microplastics in the 
generated sludge (Li et al. 2018). For example, anaerobic/
aerobic (A/O) processes and their variants yield higher 
microplastic concentrations in sludge than an oxidation 
ditch and sequencing batch reactor due to retention time 
or settling efficiencies.

Table 20.	 Composition of sludge based on its origin

Origin of sludge 
within a WWTP

Typical concentration of 
microplastics (MP counts/g or /g 
dry weight [DW])

Description

Primary sludge (from 
primary clarifier)

14.9 MP counts/gram b •	 Includes 65 per cent MFs. 
•	 MP fragments represent 34 per cent of the MPs.
•	 Foam and pellets are also present in negligible 

proportion.

Activated sludge 
(from secondary 
clarifier)

23.0 MP counts/gram DW e -

113 MP counts/gram DW c •	 30 metric tons of sludge are produced daily (i.e. sludge 
generation is 0.075 g DW/litre of wastewater).

•	 47 per cent as MFs and 53 per cent as other MP shapes.

4.4 MP counts/gram b •	 Includes 82 per cent MFs.
•	 MP fragments represent 58 per cent of the remaining 

MPs.
•	 Foam and pellets are also present in negligible 

proportion.

A2O sludge (from 
secondary clarifier)

14.9 MP counts/gram d •	 Contains 8 per cent MFs and fragments with size 
> 300µm

•	 The ratio of sludge to influent is about 0.99 kg/m3.

240.3 MP counts/gram DW •	 Average MP size in sludge is 223µm.
•	 MFs (33-57 per cent) and fragments (30-46 per cent) 

dominated in the sludge.

Sequential batch 
reactor sludge 

9.7 MP counts/gram d •	 Contains 24 per cent fibres and fragments with size 
> 300µm. 

•	 The ratio of sludge to influent is about 0.76 kg/m3.

Media-based process 13.2 MP counts/gram d •	 Contains 20 per cent fibres and fragments with 
> 300 µm. 

•	 The ratio of sludge to influent is about 0.51 kg/m3.

Digested sludge 170.9 MP counts/gram DW a -

Membrane bioreactor 
(MBR) sludge

27.3 MP counts/gram DW a -

Lagoon sediments 3.4-18.0 (average: 8.0±6.8) MP 
counts/gram DW f

•	 MFs represent 82 per cent, 89 per cent and 91 per cent 
of MPs in the sludge at sites processing.

•	 Surrounding cities water discharges, fishing activity and 
industrial production sites are the most likely sources of 
MPs.

Various sewage 
sludges in France

Up to 5,000 MPs/gram DW
About 0.5 per cent DW

•	 This applies to sludge from different process points.

References: aLares et al. (2018); bGies et al. (2018); cMagni et al. (2019); dLee and Kim (2018); eLv et al. (2019); fAbidli et al. 2017; gSaur 2020



Water Pollution by Plastics and Microplastics: A Review of Technical Solutions from Source to Sea54

2.	 Impact of sludge treatment on 
microplastic concentrations within 
WWTPs

As mentioned before, typically 69-99 per cent of the 
microplastics initially in the influent wastewater are 
transferred to the sludge fractions produced at different 
stages of the treatment process. The average size 
of the microplastics in the sludge is higher than in 
the initial wastewater, demonstrating that the sludge 
mainly concentrates large microplastics. On the other 
hand, microfibres typically represent 63-80 per cent of 
microplastics in sludge. 

Traditionally, the main aim of sludge treatment is to 
stabilize the sludge to enable its disposal. A key step in 
sludge treatment is dewatering to reduce the water level 
in the sludge. The dewatering method selected affects the 
concentration of microplastics found in the final sludge. 
Processes often considered in sludge dewatering are listed 
in Table 21.

During centrifugation, part of the low-density microplastics 
remains in the liquid leading to moderate concentrations of 
microplastics in dewatered sludge. However, filter pressure 
and belt-type dewatering produce dewatered sludge 
with high concentrations of microplastics. Mechanical 
erosion and sedimentation contribute to lowering the 
average particle size of microplastics in sludge (Liu et al. 
2019). As a result of the dewatering, the concentrations of 
microplastics increase in the sludge up to 15 per grams wet 
weight (i.e. 1.5-170 per gram dry weight). Following sludge 
treatment, typically 95 per cent of the microplastics initially 
in raw sludge are retained in the final sludge. How drying 
beds affect content of microplastics in dewatered sludge 
is still unknown.

Key findings:

•	 Primary sludge typically retains 72.7 per cent of the 
microplastics. Secondary sludge retains an extra 20.5 
per cent (i.e. about 75 per cent performance retention 
for this single stage) (Gies et al. 2018).

•	 Sludge from primary treatment (particularly the 
skimming process) has the highest microplastic 
concentrations, typically five times those of the sludge 
from the grit and biosolids. To avoid contaminating 
the remaining sludge produced during other parts 
of the WWTP process, the grease could be treated 
separately by means of incineration, pyrolysis or other 
thermal processes. This will permanently destroy the 
microplastics. In addition, since plastics have a calorific 
value close to that of normal hydrocarbon-based fuels, 
incineration yields high energy.

•	 Digested sludge is five times richer in microplastics 
than untreated activated sludge, mainly as a result of 
the dewatering.

•	 Lime stabilization seems to induce high concentrations 
of small-sized microplastics, resulting from the 
shearing of microplastics. 

•	 Thermal drying of sludge causes the melting and 
blistering of microplastics.

The costs of sludge management are usually considered 
part of conventional WWTP costs.

3.	 Sludge post-treatment
Once the sludge is stabilized, in general it is either applied to 
soils as an amendment, deposited in landfills or incinerated. 
Table 22 gives details concerning specific usage of WWTPs 
sludge in selected countries.

Land application is the main post-treatment process applied 
to the stabilized sludge. However, it should be controlled 
since it contributes to increasing the microplastics content 
of soils. Accumulation of microplastics (mostly microfibres 

Table 21.	 Main characteristics of the sludge 
dewatering process 

Characteristics
Drying 
bed

Belt 
press

Centrifuge

Land requirements +++ + +

Energy requirements - ++ ++

Implementation cost + ++ +++

Operational 
complexity 

+ ++ +++

Maintenance 
requirements 

+ +++ ++

Complexity of 
installation

+ ++ ++

Influence of climate +++ + +

Sensitivity to sludge 
quality

+ ++ +++

Sensitivity to type of 
sludge

++ ++ +

Chemical product 
requirement 

+ +++ +++

Dewatered sludge 
removal complexity

++ ++ +

Level of dryness +++ ++ ++

Odours and vectors ++ + +